April 1, 2014

City Commission
Workshop Meeting
5:00 P.M.

Commission Chamber
City Hall
Port St. Joe, Florida

OO@STITUTIO

1538
THE FLORIDA CONSTITUTION

% FLORIDA ~ +

CONSTITUTION

City of Port St. Joe

Mel Magidson, Mayor-Commissioner
William Thursbay, Commissioner, Group I
Bo Patterson, Commissioner, Group II
Phil McCroan, Commissioner, Group III
Rex Buzzett, Commissioner, Group IV

[All persons are invited to attend these meetings. Any person who decides to appeal any decision made by the Commission
with respect to any matter considered at said meeting will need a record of the proceedings, and for such purpose may need to
ensure that a verbatim record of the proceedings is made, which record includes the testimony and evidence upon which the
[...]
profile sampling to determine the cause of the discolored water. The third was to perform bench scale
testing to find ways of mitigating the discolored water complaints.

As the early discolored water complaints were characterized as “red water” and scale inside old
galvanized steel distribution pipe analyzed in 2010 was primarily iron, the original study plan was
based on iron corrosion. Other potential causes of the complaints were investigated during the study,
and the study plan was adapted to include supplemental testing and investigations as new data

became available.
The following methodology was used to conduct the study and develop recommendations:

= CDM Smith, assisted by PRI, conducted a gap analysis to determine additional data required for
the study. This included collecting and analyzing existing data from City records, meeting with
City staff, and preparing a map to display selected data.

nith 11

PW.XMI.20667.96314.03.11/LRG1709



Section 1 e Introduction, Objectives and Methodology

1-2

CDM Smith, with the assistance of researchers from Virginia Tech and PRI, performed profile
testing in the distribution system. This effort consisted of collecting samples from premises
(both homes and institutional facilities) throughout the distribution system in areas identified
in the gap analysis as having a high incidence of colored water complaints. Samples were
collected after no water had been used in the premises for at least six hours. A total of 20 one-
liter samples were collected from each site so a profile of water--from the on-premises
plumbing, through the service line, and to the transmission main serving the premises could be

analyzed.

Once the profile data was analyzed, a bench-scale pilot test to study methods of reducing iron
corrosion was designed and implemented at Virginia Tech. Samples of a six-inch unlined cast
iron distribution main and a one-inch galvanized service line were taken from the City
distribution system for use in the test. The samples were conditioned by exposure to finished
water from the Port St. Joe distribution system. After conditioning, two phases of testing were
conducted on the pipe samples. Both phases evaluated the impact of various changes in pH
values, alkalinity values, and corrosion control chemicals on the rate of iron corrosion.

After initial data analysis and profile testing it was determined that manganese was likely a
potential contributing factor to the discolored water. Therefore, CDM Smith, with the assistance
of PRI and the City, conducted jar tests on the Plant site to evaluate various methods of reducing

finished water manganese concentrations.

Results from the report were discussed with the Florida Department of Environmental
Protection (FEDP) regulators, and their response was accounted for in the recommendations in

this report.

Smith

PW.XM1.20667.96314.03.11/LRG1709



Section 2

Backgrounc-ln '-

2.1 Background

The City of Port St. Joe (City) is located in the Florida Panhandle, approximately 75 miles southwest of
Tallahassee. The City is situated on the Gulf of Mexico in Gulf County and had a 2000 census year
population of 3,644. In the late 1990s and early 2000s the City’s economy transitioned from
predominantly industrial to residential development. Land previously in silvaculture adjacent to the
City was being prepared by the St. Joe Company for residential development. Because of this the City
anticipated significant growth and demand on its potable water system.

The City operated a 2.0 (MGD) groundwater treatment plant that utilized lime softening with re-
carbonation, sand filtration, and chlorine disinfection to supply potable water. The groundwater
supply experienced degradation in quality including saltwater intrusion, and the Northwest Florida
Water Management District (NWFWMD) required, by means of the Consumptive Water Permit, that
the City decrease its groundwater use.

The City decided to investigate surface water as an alternative because the anticipated population
growth and the poor condition of the existing groundwater plant. An existing 17-mile canal conveys
water from the Chipola River to a site near the former paper mill. When the mill was in operation, the
canal supplied approximately 30 MGD for paper production. When the mill closed, the City purchased

rights to the canal.

Water from the canal can be described as seasonally variable, with relatively high color, low hardness,
low alkalinity with a high potential for disinfection byproduct formation (DBP).

In 2004 CDM Smith, as a subcontractor to PRI, assisted the City in conducting a six-month pilot test of
a treatment system consisting of solids contact clarification and microfiltration (MF). The pilot
evaluated treatment of disinfection byproduct precursors, pathogens, color, turbidity, and manganese.
Both ferric sulfate and alum were tested as coagulants.

The pilot ran from January 2004 through June of 2004. Data from the pilot showed that US Filter
Memcor equipment, using ferric sulfate as a coagulant, was effective in treating turbidity, color, iron
and manganese. Data from the pilot test indicated that a full scale plant utilizing the piloted process
would remove enough organic material to meet DBP regulations.

In 2005 PRI and CDM Smith submitted a permit application for a 2.5 MGD Surface Water Treatment
Plant (SWTP) based on the piloted technology. In November of 2006 the permit application was
revised to increase the Plant capacity to 6 MGD.

PRI and CDM Smith completed final design shortly afterward.

The 6 MGD Plant was constructed and went online on September 15, 2009. Shortly afterward, the City
observed in an increase in complaints about red water. On February 16, 2010, the FDEP inspected the
City’s distribution system. The City received a letter from the FDEP concerning citizen complaints and
distribution system maintenance. The letter noted that the Florida Rural Water Association

hith

PW.XMI.20667.96314,03.11/LRG1709



Section 2 e Background

recommended to the City unidirectional flushing. The letter noted that the City’s distribution system
was not incompliance with various portions of Rule 62-555.350 of the Florida Administrative Code
concerning distribution system maintenance, and required corrective action including: creation of an
accurate distribution system map; exercising isolation valves; mapping of all isolation valves; and a
creating a plan for replacement of mains in poor condition.

The City requested the assistance of PRI and CDM Smith, and CDM Smith, as a subcontractor to PRI,
produced the technical memoranda described in the Table 2.1, below.

Table 2.1 Previous Technical Memoranda Concerning the City Discolor Water Situation

Date Title Description
. ; : Analysis of potential causes of red water
| |
February 11, 2011 City of Port St. Joe SWTP Water Quality Analysis at Port St. Joe
City of Port St. Joe SWTP Process Modifications Described alternatives for control of red
February 25, 2011 :
Analysis water at Port St. Joe
December 29, 2011 City of Port St. Joe — Uniform Directional Flushing Detal.led procedures for unidirectional
Procedures flushing.

These memoranda are further described below, in Section 2.3, Previous Studies.

In summer of 2012, the City asked PRI and CDM Smith to meet to discuss continued red water
complaints.

In December of 2012 PRI and CDM Smith, in conjunction with Dr. Marc Edwards of Virginia Tech,
agreed with the City to conduct a study of the distribution system and perform pilot testing of various
methods of reducing iron corrosion. This Report is the result of that study.

2.2 Description of Water System

2.2.1 Surface Water Treatment Plant

Surface water is taken from the Chipola River, via a 17 mile long canal, and is treated at the 6 MGD
Plant. Due to the length and water volume in the canal, coupled with the relatively low average daily
demand from the plant (1.0 MGD to 2.0 MGD), any seasonal differences in raw water from the Chipola

River are distorted in time.

The Plant consists of a raw water intake structure with three raw water vertical turbine pumps;
basket strainers; approximately 450 feet of 20-inch diameter raw water pipeline leading to four 1.5
MGD US Filter Contraflo solids contact clarifiers; four submerged MF membrane bays with associated
pumps, valves, cleaning equipment and piping; two chlorine contact chambers with three vertical
turbine transfer pumps each; a 2 million gallon (MG) ground storage tank (GST); 11 vertical turbine
high service pumps. The Plant also has associated chemical storage and feed equipment, electrical
system, instrumentation and controls, a treatment building, and other ancillary equipment including

solids handling.

The process involves injecting 12 percent (%) (as Fe*3) ferric sulfate into the raw water upstream of
the clarifiers, followed by 50% sodium hydroxide (caustic soda) to adjust clarifier influent pH to the
target value range of approximately 5.5 Standard Units (SU) to 5.7 SU. The Plant reports ferric sulfate
feed rates of 126-200 milligrams per liter (mg/L) as product. In the clarifier launder troughs,
additional caustic soda is added to increase the pH value prior to the MF membranes. After
membranes filtration, free chlorine, in the form of commercial 12% to 15% sodium hypochlorite, is

22 Sith

PW.XM1.20667.96314 03.11/LRG1709




Section 2 « Background

added prior to the chlorine contact chambers. After the chlorine contact chambers, caustic soda is
further added to adjust pH to approximately 7.5 SU and a phosphate-based corrosion control chemical
is added. The treated water is then pumped to the GST, from which high service pumps take suction.

Though the Plant was designed to use chloramines as the residual (disinfection system) disinfectant,
the process proved effective enough at DBP removal that even with the use of free chlorine (as sodium
hypochlorite solution) as both the primary and residual disinfectant, DBP formation has remained

under control.

2.2.2 Distribution System

The City’s distribution system consists of two zones, the Beaches Zone and the City Zone. The
distribution system in the northwest and northeast (the Beaches Zone) areas is characterized by long
transmission mains with sparse usage and plastic pipe. The south (the City Zone) distribution system
is characterized by older galvanized steel, unlined and line cast iron piping.

In general, the City Zone, and particular the center of the City referred to as “Port St. Joe Proper”, at the
time the Plant went on line consisted primarily of older metallic pipe. Water distribution pipe in this
area included small diameter (2-inch diameter to 4-inch diameter) galvanized steel and cast iron
(generally unlined), with some larger diameter (6-inch diameter to -12-inch diameter) cast iron (both
lined and unlined), some polyvinyl chloride (PVC), ranging from 2-inch diameter to-6-inch diameter,
and some asbestos cement pipe. The unlined metallic pipe has been found to be in generally poor
condition. The photograph shown in, Figure 2-1, show a segment of galvanized steel distribution pipe
removed from the system in early 2010. This was typical of the condition of pipes removed for the
Study. Analysis conduction on the scale inside the pipe removed in 2010 indicated that it was
primarily iron. Note that galvanized steel pipe with relatively long periods of service life are often
found to be in similar condition. The Beaches Zone and some of the outlying parts of the City Zone,

consist primarily of PVC pipe.

Figure 2-1 Galvanized Steel Distribution Main Removed from the Port St. Joe Distribution System in early
2010

By the end of 2014, the City anticipates replacing up to 90% of the existing metallic pipe in the Port St.
Joe distribution system with plastic pipe, most of which will be PVC.

See maps included in the “City of Port St. Joe Distribution System Summary of Findings from Profile
Testing” in Appendix B for an illustration of line types and sizes by location as reported by the City at

the time of the profile testing.

Mth

PW.XMI.20667.96314.03.11/LRG1709




Section 2 = Background

2.3 Previous Studies
Several previous studies have bearing on the discolored water issue at Port St. Joe. These studies
include the following:

= “Treatment of Surface Water with Contraflo Solids Contact Clarifier and Continuous
Microfiltration - Submerged (CMF-S) Pilot Systems” pilot study, by US Filter July, 2004.

= “City of Port St. Joe Surface Water Treatment Plant 6.0 MGD Expansion”, by CDM Smith and PRI,
November 10, 2006.

*  "City of Port St. Joe SWTP Water Quality Analysis” by CDM Smith for PRI, February 11, 2011.

= "City of Port St. Joe SWTP Process Modifications Analysis” by CDM Smith for PRI, February 25,
2011.

*  “Review of CDM Technical Memoranda Addressing Occurrence of Red Water in the City of Port
St. Joe Distribution System”, by King Engineering for the NWFWMD, March 9, 2011.

= “City of Port St. Joe - Uniform Directional Flushing Procedures”, by CDM Smith for PRI,
December 29, 2011.

2.4 Data Gap Analysis

After the kickoff meeting for this study, CDM Smith, in conjunction with PRI, conducted a data gap
analysis to determine what missing data existed and needed to be obtained prior to pilot testing.
Initial findings were summarized in the “Data Gap Analysis Memorandum (Part I)”, dated February 6,
2013. This Memorandum can be found in Appendix A. Thorough discussion subsequent to delivery of
Part I of the memo CDM Smith determined that a second part would not be required. CDM Smith did,
however, develop a memorandum entitled, “Port St. Joe Water Quality Complaint Guidance”, dated
February 19, 2013 for the City’s use in handling water quality complaints. This memo can be found in

Appendix D.

Analysis of plant data prior to the kickoff meeting, and conversations during the kickoff meeting,
indicated that discolored water may not be solely resulting from iron corrosion, as originally thought.
Higher than expected levels of manganese leaving the Plant were identified as potential sources of

discolored water.

As part of the gap analysis, CDM Smith tabulated water quality complaint data provided by the City,
but limited water quality data and limited descriptions at complaint sites limited the usefulness of the
data. For instance, in most cases (51%) discolored water was described as some variation of “dirty”,

which CDM Smith found difficult to interpret.

As a result of the gap analysis memo, CDM Smith recommended supplemental investigations prior to
final site selection and provided a list of specific action items and requested data. Supplemental
investigation recommended included a Plant profile sample (in addition to the previously proposed
distribution system profile sampling) to evaluate manganese levels through the plant.

Based on initial investigation, the Memorandum provided an initial set of profile sample locations, but
recommended that a Geographical Information System (GIS) tool be developed with complaint and
system data for use in finalizing a set of profile testing locations.

D
24 Onith

PW.XM1.20667.96314.03.11/LRG1709



Section 2 « Background

The City, working with PRI, was able to provide most of the requested data from the gap analysis
memorandum. CDM Smith utilized the requested data and the GIS that was developed as a result of
the gap analysis to develop a sample site list for profile sampling.

Prior to development of the profile sample locations, CDM Smith reviewed the additional data
provided by the City as a result of the gap analysis. No strong correlation was found between rainfall,
temperature, or plant water quality parameters and the number of water quality complaints per
month. Anecdotal indications from City staff were that distribution system disturbances such as
flushing, construction and plant power failures had a large impact on distribution system complaints,

but data are not available to make a correlation.

Assessed data are in the attached “City of Port St. Joe Distribution System Summary of Findings from
[...]
Eliminate or reduce hazardous chemicals — lime is non hazardous and caustic is
hazardous. By eliminating or reducing the use of a hazardous chemical increase

operator safety.
Natural stabilization — adding lime to the water helps increase LSI. Adding sodium
(caustic) does not.

Operator friendly - the lime system (feed equipment) is specifically designed for high
grade calcium hydroxide slurry and requires minimal maintenance (2-4 hours per year).
The system also comes with a functional guarantee which is no clogged feed line
around 52 degrees F. Lime dose not gel or have feed problems associated with cold

weather at Port St. Joe.

FRWA Preliminary Engineering Report

City of Port St. Joe Page 8



Section 3 ~ Siemens Ultrafiltration Membranes

3.1 ~ Comments by Siemens

We conducted a telephone conversation with Mr. Aaron Balczewski, Director of Process
Technology, at Siemens several points to consider.

¢

At least two other water treatment plants are using lime softening prior to Siemens
Microfilters with success. These are conventional slake lime plants surface water plants.
We have asked for these plants so that the operators can be contained and queried.

These plants must be monitored carefully and lime feed rates — lime should not bleed
through the clarifiers on to the microfilters. In more northern latitudes surface water lime
demand can vary as much as 40% between night and day. Raw water quality and
resulting lime demand also varies seasonally. Summer frequently requires a higher lime

demand as water quality tends to degrade.

The operators at these plants carefully observe the performance of the microfilters -- for
progressive decline in membrane flux that might result in fouling because of the
accumulation of retained organic and lime particulates.

Acid maintenance washes are particularly effective with restoring membrane flux when
using lime coagulation pretreatment.

The pH ranges for the membranes still hold and with lime the concern is that the pH not
exceed 10.5.

Under no circumstance should an organic based polymer be used.

Several statements were made about the Laugelier Saturation Index (LSI) that we have
been unable to verify. More data has been requested from Aaron Balczewski Director of

Process Technology

Section 4 ~ Hydrated Lime Jar Tests

Jar tests were conducted at the Port St. Joe water plant on November 12, 2013. The results
are shown on the next pages along with dosing calculations and cost estimates

FRWA Preliminary Engineering Report City of Port St. Joe

Page 9



Florida Rural Water Association Date: 12-Nov-13

Member: Port St. Joe, City of Connections: 3712
Contact:  Larry G. McClamma, Plant Supervisor PWS: 1230545
City: Port St. Joe Florida 32457 County: Gulf

Ca(OH), Jar Tests for Port St Joe Water Treatment Plant
Substute Liquid Lime Ca(OH), (aq) for NaOH

NaOH (aq) + H,0 (I) => Na+ (aq) + OH- (ag) + H,0 (I) Molecular Wt:  40.0 g/mole
Ca(CH), (ag) + C,0 (g) => CaCO; (s) + H,0 (I) Molecular Wt:  74.0 g/mole
. Ca(OH), Ca(OH), . P Total

ars"  ofm+  gone  Turbldity  pH - Temp . iinity Alkalinity Mardness  LSI

1 2ml 10 mg/L 2.00 9.22 20.8 10 20 48 1.99

2 4 ml 20 mg/L 196 - 953 20.7 8 26 48 2.66

3 6 ml 30 mg/L 2.16 10.31 20.8 18 26 62 3.30

4 8 ml 40 mg/L 2.44 10.53 21.0 30 48 68 3.71

5 10ml 50 mg/L 2.83 10.82 21.0 42 62 80 4.06

6 12ml 60 mg/L 2.81 11.06 21.0 60 82 110 4.40

* each jar is 2 liters each
**1 ml of 1% NaOH solution equals 10 ppm in 1 liter

Hardness, Total & P Alkalinity

120

e e HArdness

100 e —-3 = Total Alkalinity J *

{ - =i - P Alkalinity / |
- ' ’ | |
&0 o
i g L

60 s I <A sl ﬁ
| _— -

40 T
i ~

-~ 4
20 5 F— L?-‘- w.“._“ 4+ ot ok o v b 5 e e i s et 4 A A A 1 18 L 8 e
0 st — ]
0 mg/L 10 mg/L 20 mg/L 30 mg/L 40 mg/L 50 mg/L 60 mg/L

FRWA Preliminary Engineering Report . City of Port St. Joe Page 10



Florida Rural Water Association

Member: Port St. Joe, City of
Contact:  Larry G. McClamma, Plant Supervisor
City: Port St. Joe Florida 32457

Ca(OH), Jar Tests for Port St Joe Water Treatment Plant

Substute Liquid Lime Ca(OH), (aq) for NaOH

Date: 12-Nov-13
Connections; 3712
PWS: 1230545
County: Gulf

FRWA Preliminary Engineering Report

3.00 - : S — —
250 -+ | : :
‘[ P
2.00 -
1.50 - i
1.00 -— J
w=Cme= Turbidity
0.50 '
0.00 —-— - : : .
_ 0 mg/L 10 mg/L 20 mg/L 30 mg/L 40 mg/L 50 mg/L 60 mg/L
{
pH & Temperature
25 5 5 e )
SO I oottt betentente: leetetestertostarterts T
15 ” *"kf
) s <> |
K p— i |
] i o ) H . [
w o= Temp “
’ |
0 mg/L 10 mg/L 20 mg/L 30 mg/L 40 mg/L 50 mg/L 60 mg/L
City of Port St. Joe Page 11



Florida Rural Water Association Date: 12-Nov-13
Member:  Port St. Joe, City of Connections: 3712
Contact:  Larry G. McClamma, Plant Supervisor PWS: 1230545
City: Port St. Joe Florida 32457 County: Gulf

Ca(OH), Jar Tests for Port St Joe Water Treatment Plant
Substute Liquid Lime Ca(OH), (aq) for NaOH

Langelier Saturation Index (LSI)

5.00 —

450

4.00

350 +

300 +

250 £

2.00 -+

1.50 £

1.00 =

0.50 +

0.00 -+

0 mg/L 10 mg/L 20 mg/L 30 mg/L 40 mg/L 50 mg/L 60 mg/L

FRWA Preliminary Engineering Report City of Port St. Joe Page 12



Florida Rural Water Association Date: 12-Nov-13

Member: Port St. Joe, City of Connections: 3712

Contact: Larry G. McClamma, Plant Supervisor PWS: 1230545

City: Port St. Joe Florida 32457 County: Gulf

Ca(OH), Feed Costs for Port St Joe Water Treatment Plant

Substute Liquid Lime Ca(OH), (aq) for NaOH Existing Water Demands from 2013
Average Daily Demand 1,000,000 gpd 1.000 MGD 694 gpm
Maximum Daily Demand 2,000,000 gpd 2.000 MGD 1,389 gpm

Feed Costs for NaOH at Average Daily Demand:
Feed Rate = ADD y5p x chemical ,, x Conversion Factor

Feed Rate = 1.000 MGD 40 mg/L 8.34 Ibs/gal 334 Ibs/day of NaOH

Unit Price (delivered) $0.425 / Ibs
Chemical Cost per month ~ $4,312.48

Chemical Cost per year  $51,749.70

Feed Costs for Ca(OH)2 at Average Daily Demand:
Feed Rate = ADD ygp x chemical ,n, x Conversion Factor

Feed Rate = 1.000 MGD 20 mg/L 8.34 Ibs/gal 167 Ibs/day of Ca(OH)2
Assume: Purchase 30% Ca(OH)2 Solution 30%
Sp Gr: 1.22 Weight per gal:  10.17 Ibs/gal
Given: 30% Ca(OH)2 Solution (by weight) = 3.05 Ibs/gal Ca(OH)2
ADD NaOH Usage = 166.8 Ibs/day of Ca(OH)2 54.64 gpd  Ca(OH)2 Solutic
3.05 Ibs/gal Ca(OH)2

$0.725 [gal
Chemical Cost per month ~ $1,205.03
Chemical Cost per year ~ $14,460.38

Unit Price (delivered)

Estimated Chemical Cost Savings 72% $37,289.32

FRWA Preliminary Engineering Report City of Port St. Joe Page 13



Section 5 ~ Lime Addition

5.1 ~ Chemistry of Lime Addition

Chemical precipitation is one of the more common methods used to soften water. Chemicals
normally used are lime (calcium hydroxide, Ca(OH)2) and soda ash (sodium carbonate,
Na2CO03). Lime is used to remove chemicals that cause carbonate hardness. Soda ash is
used to remove chemicals that cause non-carbonate hardness. When lime and soda ash are
added, hardness-causing minerals form nearly insoluble precipitates. Calcium hardness is
precipitated as calcium carbonate (CaCO3). Magnesium hardness is precipitated as
magnesium hydroxide (Mg(OH)2). These precipitates are then removed by conventional
processes of coagulation/flocculation, sedimentation, and filtration. Because precipitates are
very slightly soluble, some hardness remains in the water--usually about 50 to 85 mg/L (as
CaCOg3). This hardness level is desirable to prevent corrosion problems associated with water

being too soft and having little or no hardness.

Lime Addition
Hardness Lime Precipitate
cO2 + Ca(OH)2 =2 CaC03+H20
Ca(HCO3)2 + Ca(OH)2 = 2CaCO03 + 2H20
Mg(HCO3)2 + Ca(OH)2 =2 (CaCO3 + MgCQO3 + 2H20
MgCO3 * Ca(OH)2 =2 CaCO3 + Mg(OH)2

5.2 ~ Lime & Caustic Chemistries

For each molecule removed ' Number of molecules used

One molecule calcium bicarbonate hardness one molecule of lime

‘One molecule magnesium bicarbonate hardness two (2) molecules of lime

One molecule non-carbonate calcium hardness one molecule of soda ash

One molecule non-carbonate magnesium hardness one molecule of lime + one molecule of soda ash

5.3 ~ Coagulation, Flocculation, and Sedimentation

Flocculation allows flocs to contact other flocs and grow large enough to settle in the
sedimentation stage. Water is mixed gently with a small amount of energy. Most flocculators
are compartmentalized, allowing for a tapered mix, so less energy must applied as the flocs

grow in size.

Detention time in the flocculator is important to allow particles to come in contact with each
other. The minimum time recommended is 30 minutes for conventional water softening. Sludge
returned to the head of the flocculator reduces the amount of chemical needed and provides
seed flocs for the precipitation. The estimated return sludge is 10 to 25 percent of the source
water. Sedimentation follows flocculation. Settling rates for these tanks are a function of
particle size and density. Detention times in the settling basins range from 1.5 hours to 3.0
hours, and they can be rectangular, square, or circular (some designs incorporate inclined tube

FRWA Preliminary Engineering Report City of Port St. Joe Page 14




settlers). The detention time in the Port St. Joe reactive clarifier is 8.2 hours at average day
flow and 4.1 hours at max day flow.

Sedimentation can also occur in the solids-contact unit, in which the water is mixed with
chemicals and flocculated in the center of the basin, then forced down and trapped for removal
in a sludge blanket in the bottom of the tank.

5.4 ~ Sludge Removal

Residue created from lime-soda ash softening is normally very high in calcium carbonate or a
mixture of calcium carbonate, and magnesium hydroxide. Calcium carbonate sludges are
normally dense, stable inert, and dewater readily. Solids content in the sludge range from 5 to
30 total solids with a pH greater than 10.5. Lime-soda ash sludges may be treated with
lagooning, vacuum filtration, centrifugation, pressure filtration, recalcination, or land
application. Port St. Joe send its sludge to the wastewater treatment plant.

5.5 ~ Alkalinity

Alkalinity (mg/L as CaCO3) is the capacity of water to neutralize acids. This is determined by
the content of carbonate, bicarbonate and hydroxide. Alkalinity is a measure of how much acid
can be added to a liquid without causing any significant change in pH. ’

When pH is less than 8.3, all alkalinity is in the bicarbonate form and is commonly referred to
as natural alkalinity. When pH is above 8.3, alkalinity may consist of bicarbonate, carbonate,
and hydroxide. As pH increases the alkalinity progressively shifts to carbonate and hydroxide
forms. Total alkalinity is the sum of bicarbonate, carbonate, and hydroxide alkalinity. Various

chemicals effect water differently:

1004 ' . 3
‘\ e
™

/

AY bt “

\ \  CAR3ONATE, CO3%"
& \ \ AND
5 kY \ HYDIOX!'DE, OH"
& \
5 \ BICARBONATE, HCOy" \
E .
o
s CARBON DIOXIDE, CQp j
0
v \

N \.\
'i.‘\\ ‘v‘
o i i i : B i . g
a5 8.3 13

Figure 4 ~ Relationship between pH and alkalinity (HCO3-, CO32- and OH-)

FRWA Preliminary Engineering Report City of Port St. Joe Page 15



Chemicals and Alkalinity Results

Lowers Alkalinity: ' Increases Alkalinity: ]
Aluminum sulfate ' Calcium hypochlorite

Carbon dioxide | Caustic soda

Chlorine gas | Hydrated lime

Ferric | Soda ash

Ferric Sulfate | Sodium Aluminate

Sulfuric acid !

Molecular Weights for Common Chemicals

Chemicals ' Molecular Weights
Quicklime (CaO) 56

Hydrate Lime (CaOH) 74

"-Magnesium (Mg) 24.3

‘Carbon Dioxide (CO2) 44

Magnesium Hydroxide (Mg(OH)2) | 58.3

‘Soda Ash (NaCO3) | 106
Alkalinity (as CaCO3) | 100

Hardness (as CaCO3) 100

5.6 ~ Treatability

Primary coagulants are always used in the coagulation / flocculation process. Alum and ferric
sulfate are most commonly used. The function of the coagulant is to encourage particulates in
the water to clump together. In choosing the ferric sulfate it is effective over a wider pH range
and is effective within all temperature ranges. The use of ferric sulfate will help eliminate odors

from and existing hydrogen sulfide.

In surface waters, color cannot be removed at high pHs so extra chemical processes must be
used up front. Ferric Sulfate (Fe2(S04)3) is an acidic compound with pH less than 1, that
lowers the treated water's pH. Will react with alkalinity and cause a lime demand. Used to
remove turbidity and cloudiness in the water through coagulation.

When alkalinity is low the water can be corrosive. A chemical titration with methyl orange (T)
and phenolphthalein (P) should be preformed and the type of alkalinity calculated. With a pH of
7.3 — 7.5 only bicarbonate alkalinity is present and the amount for CO2 is low. The form or
forms of alkalinity is entirely dependent in the pH of the water. The forms of alkalinity are
bicarbonate, carbonate, and hydroxide. Their totals make up total alkalinity of the water.
Natural alkalinity is the bicarbonate alkalinity because at the typical pH's found in nature only

bicarbonate alkalinity will exist.

Based on your lab results raw and finished water hardness is between 24 and 30 mg/L as
CaCO3 - categorized as extremely soft. Since the forms of alkalinity present are controlled by
the water's pH the stability of the water should be checked. A water is considered stable when

FRWA Preliminary Engineering Report City of Port St. Joe Page 16



it s saturated with calcium carbonate — which calls for hydrated lime to be used as the primary
coagulant.

In this condition the water will neither dissolve nor deposit calcium carbonate. There are two
approaches to determine carbonate saturation levels — the marble test and LSI.

Water with a high alkalinity for coagulation is preferred since it tends to have a more positively
charged ions to interact with the negatively charged colloids. In order for the coagulants to
work effectively alkalinity must be present. It is customary to provide enough alkalinity by
chemical addition — to produce at least 30 mg/L minimum alkalinity residual at the end of the

coagulation process.

During the jar tests floc was formed but not settled and removed. In order for floc to form you
need alkalinity. The raw water has an alkalinity of 15 mg/L (as CaCO3). We should try to raise
the alkalinity to about 75 mg/L. By using calcium hydroxide (Ca(OH)2) as a primary coagulant
the resulting alkalinity will be about 135 mg/L — more than ample to support the treatment

process.

FRWA Preliminary Engineering Report City of Port St. Joe Page 17



Section 6 ~ Pilot Study

6.1 ~ Next Step — Pilot Study

The next step is to perform the pilot study to switch chemicals and to obtain written approval
from the FDEP prior to the change. Per FDEP Rule 62-555.520(1)(b)2, FAC no construction
permit is required to change drinking water treatment chemicals. The written request shall

include the following components:
= scope, purpose, and location of the work or alterations;

= assurance that the work or alterations will comply with applicable requirements of
FDEP, Safe Drinking Water Act, applicable industry standards;

= assurance of continuing compliance with applicable primary or secondary drinking water
standards;

= technical and reliability information [safety data sheets (SDS), or product safety data
sheets (PSDS)];

= third-party technology verifications or historical study data;

= jar test results to provide assurance of continuing compliance;

= a plan to monitor at least daily for applicable process control parameters

= a plan for start-up, normal operation, and emergency shutdown of the demonstration
testing or pilot plant and for emergency flushing of storage and distribution facilities; and

= a plan to properly train operators and to staff the affected drinking water treatment plant
with a licensed operator during all times of demonstration testing or pilot plant operation.

6.2 ~ 90-Day Pilot Study

Port St. Joe may request a 3 month pilot study to determine if hydrated lime is appropriate and
determine what issues the city might face if it decides to proceed. We would suggest a step

wide approach to hydrate lime feed during the study, as shown in the table below.